
Content 
 

  

Tiller Assembly····································· 1 

Transmission Assembly····························· 3 

Handlebar & Console······························ 5 

Caster Kit········································ 7 
 

 



Tiller Assembly 

 
  

1  



Tiller Assembly 
  

REF.NO. DESCRIPTION PART NO. 

Nut M8 1 B6182-8 

2 B&S 4HP Engine  
Key 3 XSS46-02 
Handlebar Assembly 4 W400700 

5 W400015 Engine Mounting Seat  

6 B5787-840 Bolt M8X40 

7 W400200 Cover, upper  

8 W400011 Pulley  

9 W400900 Pulley Weldment  

10 W400001 V Belt 

11 B5787-820 Bolt M8X20 

12 B93-8 Washer 8 

13 B97.1-8 Washer 8 

14 B6182-10 Nut M10 

15 B5787-1065 Bolt M10X65 

16 W400017 Drag Bar 

17 W400016 Hair Pin 

18 W400300 Engine Frame Assembly 

19 W400003 Mud Guard 

20 W400400 Caster Wheel Assembly 

21 W400500 Blade Adaptor, Right 

22 W400019 Sleeve 

23 B882-830B Pin 8X30B 

24 W400600 Transmission 

25 W400550 Blade Adaptor, Left  

26 W400018 Pipe Plug 

27 XSZ56-1-17 Hair Pin  

28 B5787-825 Bolt M8X25 
B96-8 Washer 8 54 

WORD18-08 Bolt 3/8-24UNF×1-3/8 72 

B97.1-10 Flat Washer 10 73 

W400030 BS engine guard Weldment 75  

 2 



Transmission Assembly 

 

3  



Transmission Assembly 
        
 

REF.NO. DESCRIPTION PART NO. 

1 B6182-8 Nut M8 

28 B5787-825 Bolt M8X25 
29 W400013 Fixed Plate, large  
30 W400014 Fixed Plate, Small 

31 B5787-625 Bolt M6X25 

32 B97.1-6 Washer 6 

33 W400605 Board, right  

34 B276-6302 Bearing 6302 

35 W400601 Screw  
36 W400604 Board, left  

37 B6182-6 Nut M6 
38 W400606 Bolt  

39 B3452.1-818 O-ring  8X1.8 

40 W400603 Worm gear shaft 
41 B1096-82045 Key 8X20 
42 W400610 Turbo Assembly  
43 B276-6004 Bearing 6004 
44 B13871-35207 Oil Seal FB35X20X7 
70 B5783-616 Bolt M6X16 

Deep groove ball 
bearing6302-2RS 

71 B276-6302 

 
 

 

 4 



Handlebar & Console 
 

 
 

 
5  



Handlebar & Console 
 
 

REF.NO. DESCRIPTION PART NO. 

1 B6182-8 Nut M8 

32 B97.1-6 Washer 6 

37 B6182-6 Nut M6 

         45 W400701 Hand Grip 

46 2215300 Throttle Control Assembly 

49 B820-650 Screw M6X50 

50 W400720 Cable Unit  

52 B5787-845 Bolt M8X45 

53 W400703 Drive Clutch Lever 

54 B96-8 Washer 8 

55 B5787-830 Bolt M8X30 

56 W400702 Sleeve  

57 W400100 Column Pipe 

58 W400730 Handlebar  

59 WORD18-09 Cable Tire  5X200 

63 B5787-835 Bolt M8X35 

64 W400710 Connecting rod  Weldment 

65 W400712 Right  hander 
 

 6 



Caster Kit 
 

 

DESCRIPTION REF.NO. PART NO. 

1 B6182-8 Nut M8 
13 B97.1-8 Washer 8 

XSZ56-1-17 Hair Pin 27 

47 W400404 Spring Hook 
W400410 Caster Yoke 48 

51 B5782-865 Bolt M8X65 
60 W400405 Bushing  

61 W400402 Washer, plastic  
62 W400401 Caster Wheel 

 
 

7  


	 
	Content
	Tiller Assembly
	  
	 
	Tiller Assembly
	Transmission Assembly
	  
	 
	Transmission Assembly
	Handlebar & Console
	 

	Caster Kit
	  


